
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024) Page 1 of 6 
Wastewater Individual Permit Application, Plain Language Template 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 

Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 

Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below. 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Enter ‘INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39. The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application.

Schoolfield-Groundwork Venture, LLC (CN606394971) proposes to operate the Blake Manor-
East Travis County Wastewater Treatment Plant (RN112228424), a domestic wastewater 
treatment plant. The facility will be located at approximately 1 mile southwest of the 
intersection of Blake Manor Road and Briar Creek Loop, in Manor, Travis County, Texas 78653. 
The Schoolfield-Groundwork Venture, LLC has applied for a new permit that will authorize the 
discharge of treated wastewater at a volume not to exceed a daily average flow of 330,000 
gallons per day in the Interim Phase I, a volume not to exceed a daily average flow of 660,000 
gallons per day in the Interim Phase II, and a volume not to exceed a daily average flow of 
990,000 gallons per day in the Final Phase.  

Discharges from the facility are expected to contain Carbonaceous Biological Oxygen Demand 
5-day, Total Suspended Solids, Ammonia Nitrogen, Phosphorus, and E. Coli. Domestic 
wastewater will be treated by an activated sludge process plant operated in the sequencing



TCEQ-20972 (11/08/2024) Page 2 of 6 
Wastewater Individual Permit Application, Plain Language Template 

batch reactor (SBR) mode.  In the Interim Phase I, treatment units will include bar screens, two 
sequencing batch reactors (SBRs), two cloth filter basins, a sludge holding tank, solids 
dewatering, and a chlorine contact chamber/post aeration basin.  In the Interim Phase II, one 
SBR will be added for a total of three SBRs.  In the Final Phase, one SBR will be added for a 
tital of four SBRs.  The proposed treatment system is conceptual and does not reflect an 
engineered design. 

PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 

AGUAS RESIDUALES  DOMÉSTICAS /AGUAS PLUVIALES 

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 

Schoolfield-Groundwork Venture, LLC  (CN606394971) propone operar the Blake Manor-East 
Travis County Wastewater Treatment Plant (RN112228424), una planta de tratamiento de 
aguas residuals domésticas. La instalación estará ubicada en aproxamadamente 1,8 millas al 
suroeste de la intersección de Blake Manor Road and Briar Creek Loop, en Manor, Condado de 
Travis, Texas 78653. Schoolfield-Groundwork Venture, LLC ha solicitado un nuevo permiso 
que autoizará la descarga de aguas residuals tratadas en un volume que no exceda un flujo 
promedio diario de 330,000 galones por día en la Fase Provisinal I, un volume que no exceda 
un flujo promedio diario de 660,000 galones por día en la fase Provisional II, y volume que no 
exceda un flujo promedio diario de 990,000 galones por día en la Fase Final.  

Se espera que las descargas de la instalación contengan demanda biológica de oxígeno 
carbonoso de 5 días, sólidos suspendidos totals, nitrógeno ammoniacal, fósforo y E. coli. 
Aguas residuals domésticas. estará tratado por una planta de procesamiento de lodos 
activados operada en modo de reactor secuencial por lotes (SBR). En la Fase Provisional I, las 
unidades de tratamiento incluirán rejillas de barras, does reactors secuenciales per lotes 
(SBR), dos tanques de filtración de tela, un tanque de retención de lodos, deshidratación de 
sólidos y una camara de contacto con cloro/tanqye de post-aireación. En la Fase Provinsional 
II, se añadirá un SBR para un total de tres SBR. En la Fase Final, se añadirá un SBR para un 
total de cuatro SBR. El Sistema de tratamiento propuesto es conceptual y no refleja un diseño 
de ingeniería. 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

PROPOSED PERMIT NO. WQ0016824001 

APPLICATION. Schoolfield-GroundWork Venture, LLC, 31 Navasota Street, Unit 150, Austin, 
Texas 78702, has applied to the Texas Commission on Environmental Quality (TCEQ) for 
proposed Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0016824001 
(EPA I.D. No. TX0147974) to authorize the discharge of treated wastewater at a volume not to 
exceed a daily average flow of 990,000 gallons per day. The domestic wastewater treatment 
facility will be located approximately one mile southwest of the intersection of Blake Manor 
Road and Briar Creek Loop, near the city of Manor, in Travis County, Texas 78653. The 
discharge route will be from the plant site to an unnamed tributary, thence to Gilleland Creek, 
thence to Colorado River Below Lady Bird Lake/Town Lake. TCEQ received this application on 
June 9, 2025. The permit application will be available for viewing and copying at Austin 
Public Library – University Hills Branch, 4721 Loyola Lane, Austin, in Travis County, Texas 
prior to the date this notice is published in the newspaper. The application, including any 
updates, and associated notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.  
This link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.54779,30.298764&level=18  
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.54779,30.298764&level=18
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications


 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
[...]
free to call me at 817-694-8382, contact me in writing in the Abilene office, or email me at luci.dunn@e-
ht.com with any questions or comments. 
 
Sincerely, 
 
Enprotec / Hibbs & Todd, Inc. 
 
 
 
Luci Dunn, P.E. 
Senior Project Manager 
 
LD/jd 
 
Attachments TCEQ Administrative Email and Letter, dated 6/19/2025 

Revised, Replacement Application Pages: 
o Core Data Form, page 2 
o Administrative Report 1.0, Section 10.A (TCEQ-10053 page 8)  
o PLS (pdf and Word version (file named DAR 1.0-8.F 20972_PLS BM-ETC WWTP 

r1 6.2025.docx)) 
o SPIF page 1 

  Spanish-translated DRAFT NORI (pdf and Word file (file named SVG WQ0016824001 NORI 
Spanish.docx)) 
Affected landowner list formatted for mailing labels (Avery 5160) (Word version only (file 
named DAR 1.1-1C Landowner Labels.doc) 

 
c: Mr. Steven Spears, Schoolfield-GroundWork Venture, LLC, via email to   

steven@momarkdevelopment.com  
Ms. Megan Shannon, Schoolfield-GroundWork Venture, LLC, via email to   
megan@momarkdevelopment.com  

 Jordan Hibbs, PE, via email to jordan.hibbs@e-ht.com 
 Project File 9094 
P:\Projects\TPDES Permit Applications\Schoolfield Groundwork Venture LLC\9094 - Blake Manor-East Travis County WWTP\20250619 Admin NOD\Response to SGV Admin NOD WQ0016824001.docx 

mailto:luci.dunn@e-ht.com
mailto:luci.dunn@e-ht.com
mailto:steven@momarkdevelopment.com
mailto:megan@momarkdevelopment.com


TCEQ-10400 (11/22) Page 2 of 3 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  512  ) 391-1789            (       )     -       

SECTION III: Regulated Entity Information 
21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 
as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Blake Manor - East Travis County WWTP 

23. Street Address of 
the Regulated Entity:             

(No PO Boxes) 

To be Determined 

      

City        State     ZIP        ZIP + 4       

24. County Travis 

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 

Approximately 1 mile southwest of the intersection of Blake Manor Road and Briar Creek Loop, near Manor, Travis County, Texas 
78653     

26. Nearest City    State Nearest ZIP Code 

Manor TX 78653 

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 
used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:   30.298764 28. Longitude (W) In Decimal:  97.547797 

Degrees Minutes Seconds Degrees Minutes Seconds 

30 17 55.55 97 32 52.07 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 
 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      221110       

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Domestic wastewater treatment 

34. Mailing  

Address:  

Schoolfield-Groundwork Venture, LLC 

31 Navasota Street, Suite 150 

City  Austin State  TX ZIP  78702 ZIP + 4       

35. E-Mail Address:  steven@momarkdevelopment.com  

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 512 ) 391-1789          (     )    -       



TCEQ-10053 (10/17/2024) Domestic Wastewater Permit Application Administrative Report Page 8 of 17 

E. Owner of effluent disposal site: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

F. Owner sewage sludge disposal site (if authorization is requested for sludge disposal on 
property owned or controlled by the applicant):: 

Prefix: N/A Last Name, First Name: N/A 

Title: N/A Credential: N/A 

Organization Name: N/A 

Mailing Address: N/A City, State, Zip Code: N/A 

Phone No.: N/A  E-mail Address: N/A 

If the landowner is not the same person as the facility owner or co-applicant, attach a lease 
agreement or deed recorded easement. See instructions. 

Attachment: N/A 

Section 10. TPDES Discharge Information (Instructions Page 31) 

A. Is the wastewater treatment facility location in the existing permit accurate?  

☐   Yes ☐   No 

If no, or a new permit application, please give an accurate description: 
Approximately 1 mile southwest of the intersection of Blake Manor Road and Briar Creek Loop, 
near the city of Manor, in Travis County, Texas 78653. 

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct? 

☐   Yes ☐   No 

If no, or a new or amendment permit application, provide an accurate description of the 
point of discharge and the discharge route to the nearest classified segment as defined in 30 
TAC Chapter 307:  

To an unnamed tributary of Gilleland Creek, thence to Gilleland Creek, thence to Colorado River 
Below Lady Bird Lake/Town Lake in Segment No. 1428 of the Colorado River Basin  

City nearest the outfall(s): Manor 

County in which the outfalls(s) is/are located: Travis 

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way, or 
a flood control district drainage ditch? 

☐   Yes ☒   No 



TCEQ-20972 (11/08/2024)  Page 1 of 6 
Wastewater Individual Permit Application, Plain Language Template 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Enter ‘INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

Schoolfield-Groundwork Venture, LLC (CN to be determined) proposes to operate the Blake 
Manor-East Travis County Wastewater Treatment Plant (RN to be determined), a domestic 
wastewater treatment plant. The facility will be located at approximately 1 mile southwest of 
the intersection of Blake Manor Road and Briar Creek Loop, in Manor, Travis County, Texas 
78653. The Schoolfield-Groundwork Venture, LLC has applied for a new permit that will 
authorize the discharge of treated wastewater at a volume not to exceed a daily average flow 
of 330,000 gallons per day in the Interim Phase I, a volume not to exceed a daily average flow 
of 660,000 gallons per day in the Interim Phase II, and a volume not to exceed a daily average 
flow of 990,000 gallons per day in the Final Phase.  

Discharges from the facility are expected to contain Carbonaceous Biological Oxygen Demand 
5-day, Total Suspended Solids, Ammonia Nitrogen, Phosphorus, and E. Coli. Domestic 
wastewater will be treated by an activated sludge process plant operated in the sequencing 



TCEQ-20972 (11/08/2024)  Page 2 of 6 
Wastewater Individual Permit Application, Plain Language Template 

batch reactor (SBR) mode.  In the Interim Phase I, treatment units will include bar screens, two 
sequencing batch reactors (SBRs), two cloth filter basins, a sludge holding tank, solids 
dewatering, and a chlorine contact chamber/post aeration basin.  In the Interim Phase II, one 
SBR will be added for a total of three SBRs.  In the Final Phase, one SBR will be added for a 
tital of four SBRs.  The proposed treatment system is conceptual and does not reflect an 
engineered design. 
 
 
PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES  DOMÉSTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
Schoolfield-Groundwork Venture, LLC  (CN por determinar) propone operar the Blake Manor-
East Travis County Wastewater Treatment Plant (RN por determiner), una planta de 
tratamiento de aguas residuals domésticas. La instalación estará ubicada en 
aproxamadamente 1,8 millas al suroeste de la intersección de Blake Manor Road and Briar 
Creek Loop, en Manor, Condado de Travis, Texas 78653. Schoolfield-Groundwork Venture, 
LLC ha solicitado un nuevo permiso que autoizará la descarga de aguas residuals tratadas en 
un volume que no exceda un flujo promedio diario de 330,000 galones por día en la Fase 
Provisinal I, un volume que no exceda un flujo promedio diario de 660,000 galones por día en 
la fase Provisional II, y volume que no exceda un flujo promedio diario de 990,000 galones 
por día en la Fase Final.  

Se espera que las descargas de la instalación contengan demanda biológica de oxígeno 
carbonoso de 5 días, sólidos suspendidos totals, nitrógeno ammoniacal, fósforo y E. coli. 
Aguas residuals domésticas. estará tratado por una planta de procesamiento de lodos 
activados operada en modo de reactor secuencial por lotes (SBR). En la Fase Provisional I, las 
unidades de tratamiento incluirán rejillas de barras, does reactors secuenciales per lotes 
(SBR), dos tanques de filtración de tela, un tanque de retención de lodos, deshidratación de 
sólidos y una camara de contacto con cloro/tanqye de post-aireación. En la Fase Provinsional 
II, se añadirá un SBR para un total de tres SBR. En la Fase Final, se añadirá un SBR para un 
total de cuatro SBR. El Sistema de tratamiento propuesto es conceptual y no refleja un diseño 
de ingeniería. 
  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Schoolfield-Groundwork Venture, LLC 

Permit No. WQ00 16824001 (proposed) EPA ID No. TX 0147974 (proposed) 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
Permit General Location: Approximately 1 mile southwest of the intersection of Blake 
Manor Road and Briar Creek Loop, near the city of Manor, in Travis County, Texas 78653.    

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 63 

C. Process Flow Diagram 

Provide flow diagrams for the existing facilities and each proposed phase of construction.  

Attachment: DTR 1.0-2.C 

Section 3. Site Information and Drawing (Instructions Page 43) 

Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable. 

 Latitude: 30.299078 

 Longitude: -97.550047 

Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable. 

 Latitude: N/A 

 Longitude: N/A 

Provide a site drawing for the facility that shows the following: 

 The boundaries of the treatment facility; 

 The boundaries of the area served by the treatment facility; 

 If land disposal of effluent, the boundaries of the disposal site and all storage/holding 
ponds; and 

 If sludge disposal is authorized in the permit, the boundaries of the land application or 
disposal site. 

Attachment: DTR 1.0-3 
Provide the name and a description of the area served by the treatment facility. 

The service area will include a subdivision that will be constructed on an approximately 
492-acre site, consisting primarily of housing and limited supporting commercial uses.  
Approximately 3,950 residential units ranging from large lot single-family to small lot 
single-family, from townhomes to multifamily buildings will be developed, coupled with 
approximately 130 acres of parks and open space.  The subdivision name has not been 
determined. 

Collection System Information for wastewater TPDES permits only: Provide information for 
each uniquely owned collection system, existing and new, served by this facility, including 
satellite collection systems. Please see the instructions for a detailed explanation and 
examples. 

Collection System Information 

Collection System Name Owner Name Owner Type Population Served 

Blake Manor – East Travis 
County WWTP Collection 
System 

Schoolfield-
Groundwork 
Venture , LLC 

Privately Owned 9,875 

Section 4. Unbuilt Phases (Instructions Page 44) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

☐   Yes ☒   No 
[...]

16 1 

Pool T4: 2,278 ft downstream 
from outfall.  (185 ft 
downstream of T3) 

(30.295388°, -97.552951°) 

15 3 

Pool T5: 2,532 ft downstream 
from outfall.  (254 ft 
downstream of T4) 

(30.295276°, -97.553986°) 

12 1 

Pool T6: 2,689 ft downstream 
from outfall.  (157 ft 
downstream of T5) 

(30.295176°, -97.554472°) 

9 1 

Pool T7: 2,901 ft downstream 
from outfall.  (212 ft 
downstream of T6) 

(30.294833°, -97.554978°) 

15 2 

Pool T8: 2,997 ft downstream 
from outfall.  (96 ft 
downstream of T7) 

(30.294627°, -97.554801°) 

12 2 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 63 

Stream type at 
transect 

Select riffle, run, 
glide, or pool. See 
Instructions, 
Definitions section. 

Transect location Water 
surface 
width (ft) 

Stream depths (ft) 

at 4 to 10 points along each 
transect from the channel 
bed to the water surface.  
Separate the measurements 
with commas. 

Pool T9: 3,127 ft downstream 
from outfall.  (130 ft 
downstream of T8) 

(30.294496°, -97.555133°) 

8 1 

Section 3. Summarize Measurements (Instructions Page 65) 

Streambed slope of entire reach, from USGS map in feet/feet: 0.0057 feet/feet 

Approximate drainage area above the most downstream transect (from USGS map or county 
highway map, in square miles): 1.2 

Length of stream evaluated, in feet: 3,171 

Number of lateral transects made: 9 

Average stream width, in feet: Average Pool Width = 12  

Average stream depth, in feet: Dry 

Average stream velocity, in feet/second: Dry 

Instantaneous stream flow, in cubic feet/second: Dry 

Indicate flow measurement method (type of meter, floating chip timed over a fixed distance, 
etc.): Dry 

Size of pools (large, small, moderate, none): Small 

Maximum pool depth, in feet: 3



Attachment DAR 1.0-1 
Fee Payment  





Attachment DAR 1.0-3.C 
Core Data Form  



TCEQ-10400 (11/22) Page 1 of 2 

          TCEQ Core Data Form  

 

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal (Core Data Form should be submitted with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 
for CN or RN numbers in 

Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN         RN       

SECTION II: Customer Information 
 

4. General Customer Information                                       5. Effective Date for Customer Information Updates (mm/dd/yyyy)  04/01/2025 

 New Customer                                             Update to Customer Information                      Change in Regulated Entity Ownership 
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State 
(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

Schoolfield-Groundwork Venture, LLC     

7. TX SOS/CPA Filing Number 
0803977220 

8. TX State Tax ID (11 digits) 
32078191452 

9. Federal Tax ID  
(9 digits) 
862836958 

10. DUNS Number (if 
applicable) 
      

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other        

                            

  Sole Proprietorship  Other:       

12. Number of Employees 
 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 
 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 
Occupational Licensee        Responsible Party                VCP/BSA Applicant                       

 Other:                                                                                                        

15. Mailing  
Address:  

31 Navasota Street, Suite 150 

      

City  Austin State  TX ZIP  78702 ZIP + 4       

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

      steven@momarkdevelopment.com  

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  512  ) 391-1789            (       )     -       

SECTION III: Regulated Entity Information 
21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 
as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Blake Manor - East Travis County WWTP 

 TCEQ Use Only 

https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/




Attachment DAR 1.0-8.F 
Plain Language Summary Form  

(TCEQ-20972)  



TCEQ-20972 (11/08/2024)  Page 1 of 6 
Wastewater Individual Permit Application, Plain Language Template 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUMMARY OF APPLICATION IN PLAIN 
LANGUAGE FOR TPDES OR TLAP PERMIT 

APPLICATIONS 

Summary of Application (in plain language) Template and 
Instructions for Texas Pollutant Discharge Elimination System 
(TPDES) and Texas Land Application (TLAP) Permit 
Applications 
 
Applicants should use this template to develop a plain language summary of your facility and 
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39, 
Subchapter H. You may modify the template as necessary to accurately describe your facility 
as long as the summary includes the following information: (1) the function of the proposed 
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected 
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how 
you will control those pollutants, so that the proposed plant will not have an adverse impact 
on human health or the environment. 
 
Fill in the highlighted areas below to describe your facility and application in plain language. 
Instructions and examples are provided below. Make any other edits necessary to improve 
readability or grammar and to comply with the rule requirements. After filling in the 
information for your facility delete these instructions.   
 
If you are subject to the alternative language notice requirements in 30 TAC Section 39.426, 
you must provide a translated copy of the completed plain language summary in the 
appropriate alternative language as part of your application package. For your convenience, 
a Spanish template has been provided below.  
 
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS 
Enter ‘INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER 
The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter 
39.  The information provided in this summary may change during the technical review of the 
application and is not a federal enforceable representation of the permit application. 

Schoolfield-Groundwork Venture, LLC (CN to be determined) proposes to operate the Blake 
Manor-East Travis County Wastewater Treatment Plant (RN to be determined), a domestic 
wastewater treatment plant. The facility will be located at approximately 3.8 miles southeast 
of the intersection of State Highway 130 and US Highway 290, in Manor, Travis County, Texas 
78653. The Schoolfield-Groundwork Venture, LLC has applied for a new permit that will 
authorize the discharge of treated wastewater at a volume not to exceed a daily average flow 
of 330,000 gallons per day in the Interim Phase I, a volume not to exceed a daily average flow 
of 660,000 gallons per day in the Interim Phase II, and a volume not to exceed a daily average 
flow of 990,000 gallons per day in the Final Phase.  

Discharges from the facility are expected to contain Carbonaceous Biological Oxygen Demand 
5-day, Total Suspended Solids, Ammonia Nitrogen, Phosphorus, and E. Coli. Domestic 
wastewater will be treated by an activated sludge process plant operated in the sequencing 



TCEQ-20972 (11/08/2024)  Page 2 of 6 
Wastewater Individual Permit Application, Plain Language Template 

batch reactor (SBR) mode.  In the Interim Phase I, treatment units will include bar screens, two 
sequencing batch reactors (SBRs), two cloth filter basins, a sludge holding tank, solids 
dewatering, and a chlorine contact chamber/post aeration basin.  In the Interim Phase II, one 
SBR will be added for a total of three SBRs.  In the Final Phase, one SBR will be added for a 
tital of four SBRs.  The proposed treatment system is conceptual and does not reflect an 
engineered design. 
 
 
PLANTILLA EN ESPAÑOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE 
TPDES o TLAP 
 
AGUAS RESIDUALES  DOMÉSTICAS /AGUAS PLUVIALES 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas según lo 
requerido por el Capítulo 39 del Código Administrativo de Texas 30. La información 
proporcionada en este resumen puede cambiar durante la revisión técnica de la solicitud y no 
es una representación ejecutiva fedérale de la solicitud de permiso. 
 
Schoolfield-Groundwork Venture, LLC  (CN por determinar) propone operar the Blake Manor-
East Travis County Wastewater Treatment Plant (RN por determiner), una planta de 
tratamiento de aguas residuals domésticas. La instalación estará ubicada en 
Aproxamadamente 3,8 millas al sureste de la intersección de la Carretera Estatal 130 y la 
Carretera estadounidense 290, en Manor, Condado de Travis, Texas 78653. Schoolfield-
Groundwork Venture, LLC ha solicitado un nuevo permiso que autoizará la descarga de aguas 
residuals tratadas en un volume que no exceda un flujo promedio diario de 330,000 galones 
por día en la Fase Provisinal I, un volume que no exceda un flujo promedio diario de 660,000 
galones por día en la fase Provisional II, y volume que no exceda un flujo promedio diario de 
990,000 galones por día en la Fase Final.  

Se espera que las descargas de la instalación contengan demanda biológica de oxígeno 
carbonoso de 5 días, sólidos suspendidos totals, nitrógeno ammoniacal, fósforo y E. coli. 
Agias residuals domésticas. estará tratado por una planta de procesamiento de lodos 
activados operada en modo de reactor secuencial por lotes (SBR). En la Fase Provisional I, las 
unidades de tratamiento incluirán rejillas de barras, does reactors secuenciales per lotes 
(SBR), dos tanques de filtración de tela, un tanque de retención de lodos, deshidratación de 
sólidos y una camara de contacto con cloro/tanqye de post-aireación. En la Fase Provinsional 
II, se añadirá un SBR para un total de tres SBR. En la Fase Final, se añadirá un SBR para un 
total de cuatro SBR. El Sistema de tratamiento propuesto es conceptual y no refleja un diseño 
de ingeniería. 
  



Attachment DAR 1.0-8.G 
Public Involvement Form  

(TCEQ-20960)  



       

   
  

  
  

 

     
   

 
 

 

        
    

 

   

  
      

                
    

 

   

  

  
  
  
  
  
  
  
   
    

              
      

    

  

Texas Commission on Environmental Quality 

Public Involvement Plan Form 
for Permit and Registration Applications 

The Public Involvement Plan is intended to provide applicants and the agency with information about 
how public outreach will be accomplished for certain types of applications in certain geographical 
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities, 
and processes; and to activities which are likely to have significant interest from the public. This 
preliminary screening is designed to identify applications that will benefit from an initial assessment 
of the need for enhanced public outreach. 

All applicable sections of this form should be completed and submitted with the permit or registration 
application. For instructions on how to complete this form, see TCEQ-20960-inst. 

Section 1. Preliminary Screening 

New Permit or Registration Application 
New Activity – modification, registration, amendment, facility, etc. (see instructions) 

If neither of the above boxes are checked, completion of the form is not required and does not 
need to be submitted. 

Section 2. Secondary Screening 

Requires public notice, 

Considered to have significant public interest,  and  

Located within any of the following  geographical  locations:  

• Austin
• Dallas
• Fort Worth
• Houston
• San Antonio
• West Texas
• Texas Panhandle
• Along the Texas/Mexico Border
• Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form. 

Public Involvement Plan not applicable to this application. Provide brief explanation. 

TCEQ-20960 (02-09-2023) Page 1 of 4 



       

    

                                              

                                 
                                   

   

  

 

 

 

 

 
    

 

 
 

  

Section 3. Application Information 

Type  of  Application  (check all  that  apply):  

Air Initial Federal Amendment Standard Permit  Title V 

Waste Municipal Solid Waste Industrial and Hazardous Waste Scrap Tire 
Radioactive Material Licensing Underground Injection Control 

Water Quality 

Texas Pollutant Discharge Elimination System (TPDES)    

Texas  Land Application Permit (TLAP)   

State Only Concentrated  Animal Feeding Operation (CAFO)  

Water Treatment Plant Residuals  Disposal Permit  

Class B Biosolids Land Application Permit 

Domestic Septage Land  Application Registration  

Water Rights New Permit 

New Appropriation of Water  

New  or existing reservoir  

Amendment to an Existing Water Right 

Add  a  New Appropriation of Water  

Add a New or Existing  Reservoir  

Major Amendment that could affect other water rights or the environment  

Section 4. Plain Language Summary 

Provide a brief description of planned activities. 

TCEQ-20960 (02-09-2023) Page 2 of 4 



       

      
 

    
 

       
       

 

 

                                                   
 

     

 

  

   

    

 

  

  

Section 5. Community and Demographic Information 

Community information can be found using EPA’s EJ Screen, U.S. Census Bureau information, or 
generally available demographic tools. 

Information gathered in this section can assist with the determination of whether alternative 
language notice is necessary. Please provide the following information. 

(City) 

(County)  

(Census Tract)  
Please indicate which of these three is the level used for gathering the following information. 

City    County     Census Tract 

(a) Percent of people over 25 years of age who at least graduated from high school

(b) Per capita income for population near the specified location

(c) Percent of minority population and percent of population by race within the specified location

(d) Percent of Linguistically Isolated Households by language within the specified location

(e) Languages commonly spoken in area by percentage